W°KIN LEVER BLOCK CHAINHOIST | 738207-738260

PARTS LIST

Part Description Qty
1 Hex nut of hand wheel 0.8T:M6*12mm/1.6-ST:M8*12mm 1
2 Hand wheel 1
3 Screw bolt 0.8T:M6*12mm/1.6-ST:M8*12mm 2
4 Washer of screw bolt 2
5 Lever handle assembly 1

5-1 Leverhandle 1
5-2 Selector 1
5-3 Washer oflever handle 1
5-4 Pin of selector 1
5-5 Bolt 2

5-6 Spring seat 1

6 Change over paw! 1
7 Shaft of change over pawl 1
8 Shaft of change over pawl 1
9 Locking plate 1
10 Change overgear 1
11 Hex nut of cover 0.8T:M8/1.6T:M10/3.2-9T:M12 8
12 Brake cover 1
13 Innercoverassembly 1
13-1 Innercover 2
13-2 Bolt 1
5-3 Washer of lever handle 1
14 Hex nut of inner cover 0.8T:M6/1.6-9T:M8 1
15 Spring of pinion shaft 2
16 Friction disc 1
17 Ratchet disc 1
18 Brake seat 2
19 Snapring 2
20 Pawl 2
2l Spring of pawl 1
22 Side plate assembly A 1

2c-1 Left side plate 2

222 Pin of pawl 1

23 Load chain cover 2
24 Needle bearing 1
25 Chain sprocket 1
26 Stripper 1
27 Side plate assembly B 1

27-1 Right side plate 1

27-2 Steelring 2

27-3 Support pin 4

28 Disc gearassembly 2
28-1 Gearlst 2
28-2 Gearend 2

29 Pinion shaft 1

30 Splined gear 1

31 Snapring 1

32 Gear cover Assembly 1




738207-738260 | LEVER BLOCK CHAINHOIST woKIN

PARTS LIST

Part Description Qty
32-1 Gear covel 1
32-2 Cover 1
32-3 Rivet of gear cover: 2.5*6mm 2
272 Steelring 2

33 Top hook shaft 1

34 Top Hook Assembly 1
34-1 Top Hook 1
34-2 Pin of safetylatch 2
34-3 Hex nut of safetylatch M4 2
34-4 Spring of safetylatch 2
34-5 Safetylatch 1
34-6 Rivet of top hook's housing 0.8T:.5-20mm/L6T:6*20mm/3.2T:8*25mm 2
34-7 Top hook's housing 2
34-8 Suspension pin of top hook housing 1
34-9 Top hook's housing A 1

34-10 Top hook's housing B 1

34-11 Hex nut of safety latch of bottom hook M4 1
35 Load chain 1
36 Suspension pin of bottom hook housing 1
37 Hex Nut of suspension pin 0.8T:M6/1.6T:M8/3.2-9T:M10 1
38 Bottom hook Assembly 1

38-1 Bottom Hook 1

38-2 Bottom hook's housing 2

38-3 Bearing Sleeve of bottom hook 2

38-4 Ball bearing of bottom hook

38-5 Screw of bottom hook's housing M8*35mm 3

38-6 Needle ofAxle of bottom hook 26

38-7 Shaft of Axle of bottom hook 1

38-8 Axle of bottom hook 1

38-9 Hex nut of safety latch of bottom hook M4 3

38-10 Rivet of bottom hook's housing 0.8T:520mm/1.6T:6¥*20mm/3.2T:88*25mm 4

38-11 Split Ring 1
39 End anchor 1
40 Hand Grip 1
41 Lock nutM3.5*6mm 1
42 Screw ofhand:M3.5*6mm 1
43 Pin of end anchor 1
44 Hexnut ofend anchor: 0.75&1.5M6;3-9T M8 1
45 Nameplate 1
46 Rivet of nameplate: 2.5X4mm 6

10-1 Locking nut of overload protection 1

10-2 Brake seat ring of overload protection. 1

10-3 Flatwasher of overload protection 2

10-4 Spring of overload protection 1

10-5 Clamp of overload protection 1

10-6 Friction disc of overload protection 2

10-7 Ratchet gearof overload protection 1

10-8 Brake seat of overload protection 1




W°KIN LEVER BLOCK CHAINHOIST | 738207-738260
ASSEMBLY DIAGRAM

Top hook Gear cover assemb.
g N Y

Inner cover assembly

Side plate assembly A

Side plate assembly B
1

38 -r;@
e -
S B
y A
i -~
Lever handle assembly [38-10 s
N 3%-3-4

\ y 38-1-- =

0.8-32T

Bottom hook assembly

LEVER BLOCK
CHAIN HOIST




